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Table 2 Materials
il | s (i W
BFS | MF AT 7 HEK 4000 P 2.89g/cm’
B [ s HIE2 6o
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o= ‘ e VI =k R &
- Ar |BUKAl CEILY, 1) I R OB
A | Aa | EEMRER] (FE) RSy« HEATATE, ARAIR

3 REEAVL T DR OYIEE

Table 3 Physical properties of calcium carbonate powder

CZ D W/P35.9%I L% Gt AEFREE 24N/mm? F2 %, BC © HH Wbt
W/P35.0% & CR @ W/P30.3%I3 % FH AL HEFR Y 36N/mm? HeFR MRS [em¥/g] 3560
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#4 PEER
Table4 Mix proportions
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) WP ot ke [P %]
PO (7mr—) M AR T~
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[cm] [L/m3] % S G |Ari Aa
N BFS StI @ S22 | Cc
B(C35-360"3"45 35.0 165 = 306 716
BC55-360"1"2"3*5 | 55 18 45 360 165 1 105 i 195 @ — — i — 1868i952| —  —
BC65-360" 65.0 89 165 908
CZ30-360'3*5 30.9 388 114 652 05
CZ35-360°1°2°3*45 | 359 716
- 18 6.0 360 155 — 133 99 — | — 03 —
CZ35-316™ 35.9 832 836
CZ40-360"2'3*5 40.9 292 | 87 764 | 952
CR25-316"2"3* 253 315 66 311 520 036
CR30-316* 1235 | 303 628
- (55) 6.0 316 175 0 — 1263 — i 55 260 03 60
CR30-360"*5 30.3 514 952
CR35-316"2"3* 35.3 226 47 1223 1706 836
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Fig.2 Result of test for time of setting
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Fig.3 Relationship between powder water ratio and
compressive strength
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Fig.4 Relationship between compressive strength and Young’s modulus
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Fig.5 Comparison of calculated and experimental values of Young's modulus
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Fig.6 Relationship between compressive strength and
Poisson’s ratio
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Table 5 Estimation of cover depth required for durability
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Fig.11 Coefficient of thermal expansion
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